Villager'spare parts

EXPLODED PARTS LIST

Year: 2015

Page(s):1/1

VR 46 P - Mower assembly

"rw

P
No | Code Name Qty [ No | Code Name Qty
1 BS40 Engine 1 25
2 Handlebar & Console 1 26
3 Mower Deck Assembly 1 27
4 Drive Assembly 1 28
5 Straight Blade Assembly 1 29
6 Grass Bag Assembly 1 30
7 31
8 32
9 33
10 34
11 35
12 36
13 37
14 38
15 39
16 40
17 41
18 42
19 43
20 44
21 45
22 46
23 47
24 48




Villager’spare parts

Year: 2015

EXPLODED PARTS LIST

Page(s):1/1

VR 46 P - Handlebar & Console

/

LN} J“JJ G,
f 7 2. ;“ y , :,.
24
‘ > i 4 R
# @ - §dg
b @g? )
"ll '{\.. 7
,1/,’\ 4 zf

No | Code Name Qty [ No | Code Name Qty
7 | 031404 (Upper Handlebar 1 31 Nut M6 5
8 Handle Grip 2 32 Wrench cover 1
9 | 031405 (Lower Handlebar 2 33 Wrench cover 1
10 | 031406 [Inside control plate 2 34 | 031417 |Holding brake pull 1
11 | 031407 |External control plate 2 35 Clutch Cable 1
12 | 031408 [Quick fix handle lever 1 36 | 031419 |Throttle flexible shaft 1
13 | 031409 |Stiffener 1 37 | 031420 [Panel 1
14 | 031411 |Control block 1 38 Cover 1
15 | 031412 |Quick fix 1 39 Knob 1
16 Pin 6*19 1 40 Pressure spring 2
17 | 031413 |Knob Nut 3 ] 41 Self-tapping screw ST4.2*13 4
18 Pipe plug 2 | 42 Screw M6*40 2
19 | 031414 |Limit board 2 | 43 Guy hook 1
20 Screw M8%*65 2 | 44 Split washer 3 1
21 Nut M8 6 | 45 washer 6 3
22 | 031415 (Blade Control Handle 1 46 Star lock 5 2
23 | 031416 |Drive Clutch Lever 1 47 Bolt M8*20 2
24 Support 1 48 Cable clip 2
25 | 031440 |Throttle control handle 1
26 | 031441 [Wrench cover 1
27 Bolt M8*25 1
28 Washer 8 2
29 Dish spring 1
30 Screw M6*35 2




Villager’spare parts

EXPLODED PARTS LIST

Year: 2015

Page(s):1/1

VR 46 P - Mower deck assembly

L4 ~
- g™ - k‘ .
S ~_ = T~ .
= 2
N4
N '
> . . ‘ > '
1Y . ﬂ’ 4 f 4
| S
No | Code Name Qty [ No | Code Name Qty
45 Flat Washer 6mm 2 71 Washer 6 1
31 Nylon Insert Lock Nut M6mm 7 72 Rear Cover Bracket 1
21 Nylon Insert Lock Nut M8mm 7 | 73 | 025834 |Torsion Spring 1
49 Rod, Rear Cover 1 74 Washer 6 1
50 | 020715 |Rear Cover 1 75 | 025823 |Right Wheel Spad Seaming 1
51 | 031421 |Left Bracket 1 76 | 025824 |Left Wheel Spad Seaming 1
53 | 025791 |V-Belt 2750 1 77 Self-tapping screw ST5.5X19C 7
54 Bolt M8x35 3 78 Self-tapping screw ST3.5%25 4
55 Swing nut 1 79 | 031427 |Front handle 1
56 Baffle 1 80 | 031428 |Front feeling 1
57 Pivot Shaft 1 81 Front cover 1
58 | 031422 |Mower Deck 1 82 Self-tapping screw ST3.5*%13 3
59 | 031423 |Mulch Cover 1 83 Fixed plate 3
60 | 031424 |Side Discharge Chute 1 84 Self-tapping screw ST5.5%13F 3
61 | 025790 |Torsion Spring 1 85 | 031429 |Mulching Plug 1
62 Mounting Bracket 1
63 | 031425 |Height Adjustment Rack 1
64 Bolt M6x16 5
65 Rubber Ring 1
66 Pin 2x16 4
67 | 031426 |Right Bracket 1
68 Bolt M8x16 4
69 | 13274 |Rear Guard 1
70 Bolt M6x20 1




Villager’spare parts

Year: 2015

EXPLODED PARTS LIST

Page(s):1/1

VR 46 P - Drive assembly

@ ]
[}

i =

T

No | Code Name Qty [ No | Code Name Qty
31 Nut M6 10 | 107 | 013331 [Pinion Gear, Left 1
64 Bolt M6x16 8 | 108 | 025793 |bushing 4
70 Bolt M6x20 2 | 109 Pin 5x16 2
86 Pin 2x12 1 | 110 Bolt M8x16 4
87 Flat washer 8 - | 111 | 23420 |Bearing 8
88 | 031430 |Button 1 |112 Hub cap 2
89 | 031431 |Pressure spring 1 |113 Hub cap 2
90 | 025813 |Handle 1 | 114 | 020699 [Bearing 4
91 | 025814 |Rear handle 1 | 115 Pin 2
92 | 031434 |Rear Axle Assembly 1 | 116 Rod riveting 1
93 Washer 12 4 | 117 | 025817 |Tension spring 1
94 Washer 12 4 |118 Hair Pin 2
95 | 036033 |GT gear box 1 | 119 | 036034 |Ttansmission Tension spring 1
96 E-Clip 9 2 | 120 Supporting plate 1
97 | 020720 |11 " Wheel 2

98 | 013330 |Pinion Gear, Right 1

99 | 036035 |Cover 2

100 E-Clip 19 2

101 | 20721 |Bearing seat 2

102 | 020722 [Bearing 8806 2

103 | 020739 |Bronze Bushing 2

104 Bushing 1

105 | 13303 (8" wheel 2

106 | 031435 |Front Shaft Assembly 1




Villager'spare parts

EXPLODED PARTS LIST

Year: 2015

Page(s):1/1

VR 46 P - Blade assembly

,‘
- g
-.
—— — - ’
A s
No | Code Name Qty [ No | Code Name Qty
121 | 031450 |Bushing 1
122 | 013334 |Blade Adaptor 1
123 | 013283 [Blade 1
124 | 23428 |Washer 1
125 | 031398 |Hex Hd. Bolt 3/8"-24/1"x1-3/4" 1




Villager'spare parts

EXPLODED PARTS LIST

Year: 2015

Page(s):1/1

VR 46 P - Grass bag assembly

No

Code

Name

Qty | No Name

Qty

126

031436

Grass Bag Handle

127

Access plate

128

Spring pin2.5X13

129

031437

Grass Bag Cover

130

031438

Bag Frame

131

031439

Grass Bag Assembly

132

Villager logo

N[RN[R~




	Mower assembly VR 46 P.pdf
	Handle bar and console VR 46 P.pdf
	Mower deck assembly.pdf
	Drive assembly VR 46 P.pdf
	Blade assembly VR 46 P.pdf
	Grass bag assembly VR 46 P.pdf

